Parts Information:
E A LE Generator 800W 230V
Model No: G950

68

64
75
15
102
103
NG
> (ﬁ:@ 105
7
107
108
Item | Part No. Description Item | Part No. Description
1 MSP618.S Machine Screw Pan Head Phillips M6x18mm 13 G950.1 Spring
(Single) 14 G950.12 Hexagon Bolt C/W Flange

2 | G950.02 Air Filter Cover 15 | G230018 Flange Bolt M6x12
3 | G950.03 Air Filter Cover Ring 16 | G95013 Hexagon Bolt M6x16-8.8
4 G950.04 Air Filter Element 17 G950.14 Muffler
5 |G230065 Hexagon Nut 18 | G95015 Speed Adjusting Level
6 | G230054 Washer 19 | G95016 Oil Seal
7 G950.05 Cross Head Screw 20 | G95017 Shifter
8 | G95006 Air Filter Flange 21 | G95018 Air Inlet Mount
9 | G95007 Gasket 22 | G95019 Mount Gasket
10 G950.08 Carburettor 23 G950.20 Sheet Leaf
1 G950.09 Gasket 24 G950.21 Sheet
12 G950.10 Link Rod

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | .ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 10of 2 G950 Issue 3 PL 31/05/18



Parts Information:
E A LE Generator 800W 230V
Model No: G950
Item | Part No. Description Item | Part No. Description
25 G950.22 Cross Head Screw 69 | G950.64 Nut For Cylinder Shroud
26 G2300.99 Hexagon Nut 70 GG1100.CH20 Hex Head Bolt M6 x 10, bzp
27 G950.23 Cross Head Screw 7 G950.66 Stator
28 | G950.24 Speed Gasket 72 G950.67 Rotor
29 G950.25 Speed Spring 73 G950.68 Fan
30 | G950.26 Shockproof Feet 74 B/6203 Bearing 6203
31 G950.27 Oil Seal 75 | G950.69 Flange Bolt M8x157
32 G950.28 Crankcase (Lift) 76 G950.70 Overload Protector Switch Mount
33 | G950.29 Locating Pin 77 | G950.71 Overload Protector Switch
34 | G950.30 Crank Shaft 78 | G950.72 Connection Wire
35 B/6004 Bearing 6004 79 G950.73 Rear Frame
36 (G950.31 Crankcase (Right) 80 G950.74 Cross Head Flat Screw
37 | G950.38 Flange Bolt M6x50 81 G950.75 Receptacle
38 | G950.33 Flywheel 82 | G950.76 Cross Head Screw
39 | G950.34 Washer 83 | G2300.118 Fuel Tank Cover
40 | G950.35 Nut 84 | G950.77 Oil Cup
4 G950.36 Washer 85 | G2300.119 Fuel Filter
42 | G950.37 Cross Head Screw 86 | G950.78 Fuel Tank
43 | G950.38 Flange Bolt M6x50 87 | G950.79 Fuel Control Valve
44 | G950.39 Magnet 88 | G950.80 Pipe Spring
45 | G950.40 Locating Sheet 89 | G950.81 Pipe
46 | G950.41 High Voltage Set 90 | G950.82 Handle
47 | G950.42 Speed Regulating Fork 91 G950.83 Gasket
48 | G950.43 Speed Regulating Fork 92 | G950.84 Switch
49 | G950.44 Slip Ring 93 | G950.85 Front Panel
50 | G950.45 Stand 94 | G950.86 Ignitor
51 G950.46 Locating Spring Slip Ring 95 | G950.87 Cross Head Screw
52 | G950.47 Gasket 96 | G950.88 Capacitor 15uf 450V 50/60hz 70x40
53 | G950.48 Spring Washer 97 | G950.89 Capacitor Clip
-- (G950.49 Needle Bearing (NOT SHOWN) 98 G950.90 Cross Head Screw
-- G950.50 Pistol Pin (NOT SHOWN) 99 G950.91 Overload Protector Switch
-- G950.51 Pistol Pin Circlip (NOT SHOWN) 100 | G950.92 Cover Plate
57 | G950.52 Pistol 101 | G950.93 Receptacle
58 G950.53 Oil Ring 102 | G950.94 Drive Plate
59 | G950.54 Compression Ring 103 | G950.95 Clip Spring
60 | G950.55 Cylinder Gasket 104 | G950.96 Plate
61 G950.56 Cylinder 105 | G950.97 Drive Wheel
62 | G950.57 Cylinder Head Gasket 106 | G950.98 Pawl Spring Starter
63 | G950.58 Cylinder Head 107 | G950.99 Starter Handle
64 | G950.59 Bolt M6x18 108 | G950.100 Starter Cover
65 | G950.60 Spark Plug 109 | G950.101 Recoil Starter Rope
66 | G950.61 Stud - G950.MC Muffler Cover (NOT SHOWN)
67 | G950.62 Nut - G950.102 Battery Charge Leads (NOT SHOWN)
68 | G950.63 Cylinder Shroud -- G950.103 Spark Plug Tool (NOT SHOWN)

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 2 of 2 G950 Issue 3 PL 31/05/18



